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6MLN | 196 3.7 | 86 | 57| - [ os3]| 014 | Ba 12MLN
8MLN 19.1 ] 3.5 8.3 | 8.2 - - 0.51 | 0.13 | Bal - 13MIN N
10MLN | 207 | 3.2 | 81 | 938 - - fost|ois| Bal | - 14MLN ]
12MLN | 184 | 3.4 | 80 | 15| - - | 0521 0.4 | BaL =
I3MLN | 200 | 33 | 8.4 | 129] - . 1048|012 Bal } i
aMiN | 197 33 | 83 | 1e2| - | - [oas| 013 | BaL IBWINS |
10WLN | 202 | 29 | 80 | - - | 99 [ 047 004} Bal | - N(()&ea“s‘t)m » ]
BIWLN | 197 3.1 | 8.1 . - | 130 046 | 0.04 | BalL Stellite 6
I6WLN | 180 | 23 | 6.9 . . |} 164]| 045|003 | Bal. | - (TIG) P B B et
NoemBl| 25 | 4 | 8 | 2 | 3} - ] U] - |8 Specific wear rate (Pin+Disk) X10™(m2/N)
Stelliw6 | 28 - ' ' . 5 L2 . - | Ba Fig. 1 Sliding wear test results
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Fig. 2 Microstructure of developed alloys
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Fig. 3 Gallirﬁ; test results and hardness Fig. 4 Galling test results and hardness
of Mo added materials of W added materials
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